



Universal Testing & Research Centre

A division of Sustainable Stewardship Pvt. Ltd.

487/59, Village Peera Garhi
Near Muthoot Finance Limited
Paschim Vihar, New Delhi – 110087
Tel: +91 9810557685, 9810124221
Email: lab@universaltesthouse.com
Web.: www.universaltesthouse.com



TEST REPORT

Issued to: M/s Golden Relief Resources (India) Pvt Ltd Flat No. 5, 2 nd Floor, Yashlaxmi Apartment, Lane No.2, Prabhat Road, Pune- 411004	ULR No. TC91502300000024F Report No: UTRC/23052401
Document Number: UTRCQR-36	Report Date: 26/05/2023
Adhesive Type: Nil Grade/Type: Nil	Date of Completion: 26/05/2023
Batch No/Control Unit No.: Nil	Date of Start of Testing : 24/05/2023
Date of Manufacturing: Nil	Date Received: 24/05/2023
Condition of Sample: Good	Environmental Conditions: 27±2°C

Sample Description : Wood

S. No.	Test	Unit	Test Method	Result
1.	Moisture Content	%	IS 1708(Pt-1):1986	11.90

End of Report

MUKUL GARG
Quality Manager

Sudhir Kr. Mishra
Technical Manager

Reviewed By

Authorised Signatory

Note :

- The results listed refer only to tested samples and applicable parameters. Endorsement of product is neither inferred nor implied.
- Total liability of our lab is limited to the invoiced amount.
- Samples will be destroyed after 90 days from the date of test report unless otherwise specified.
- This report is not to be reproduced wholly or in part and cannot be used as an evidence in the court of Law and should not be used in any Advertising media without our special permission in writing.
- Report refer to the sample submitted to us and not drawn by us unless mentioned otherwise